T H UY April 04, 2022

PRODUCTS Revision 1

A division of Troy Sheet Metal Works, Inc.
1024 South Vail Avenue, Montebello, CA 90640
www.troyproducts.com 323 720-4100

Part No: AC-EB-SL-TRAY-2
Description:  SLIDING EQUIPMENT TRAY (FULTERER SLIDES)

Tools Required:
= 5/32 allen wrench = 7/32 allen wrench = 7/16 socket/wrench = 9/16 socket/wrench

Troy Products recommends reading through installation instructions prior to installation and to check all necessary parts
have been included (check against bill of materials table).

IMPORTANT NOTES

e This sliding equipment tray is designed to be installed on CP-21TH-MNT-EB (Tahoe 21) or CP-UV20-MNT-EB (PIUV 20)
elevated cargo mounts (sold separately).

¢ Electronics fence AC-EB-TRAY-FENCE can be added to front of sliding tray (sold separately).

1.) Cargo mounts offer four positions that will provide different internal heights where the sliding tray can be
installed, determine the best position based on your electronic device’s dimensions to be installed.

- o - - DIM. DIM.
POSITION CP-21TH-MNT-EB CP-UV20-MNT-EB
DIM. (Tahoe 21) (PIUV 20)
o4 o 1 6.5” 6”
o3 . =
) Positions 2 5.5” 5”
&) o
‘ ol o 3 45" 4"
4 3.5” 3”

2.) Extend drawer slides by pressing down the red release tabs, pull slide out and align holes of slide with
mounting holes. Install the slides with provided (2) 1/4-20 X 5/8” Button Head Socket Screws and (2)
1/4-20 hex nylon nuts per side, bolt heads to face inside with hex nuts on the outside face as shown.

CP-21TH-MNT-EB
(Tahoe 21)

-*’ % ©0O o0

Shown

>

CP-UV20-MNT-EB
(PIUV 20)

00000

Shown = oo

AC-EB-SL-TRAY-2



3.) Install spring tensioner assemblies as shown, tensioner assembly location will depend on position of
where the slides were installed (CP-21TH-MNT-EB SHOWN driver side shown) use the provided (2)
3/8-16 X 3/4” bolts and (2) 3/8-16 nylon hex nuts per side.

4.) Install tray to the slides as shown, red release tabs to be relatively flush with tray, utilize the (3) 1/4-
20 X 1 /2” BH Socket Screw and (3) 1 /4-20 keps hex nuts per side. Bolts will be run from the outside
with the hex nuts on the inside of the tray. Tighten all bolts. (CP-21TH-MNT-EB SHOWN)

5.) (If equipped) Install AC-EB-TRAY-FENCE fence onto tray and then the handle with the provided 1 /4-
20 X 1/2“ button Head Socket Screws and 1 /4-20 Keps Nuts. (CP-21TH-MNT-EB SHOWN)

4|
1,

NMEEEEEEEEEEREREEEE.

Your installation is now complete. If you have any questions or suggestions for adding additional instructions,
please call Customer Service at (800) 700-8769.

AC-EB-SL-TRAY-2



| 14

140 | 133HS [ARE=1L el

{ C-AVYL1S-93-0V m
A3d ‘ON "Dma 3718

TSINIWWOD
4

(S3ANS ¥33317n4) AVl
INIWCIND3I ONIAIS

“Eddy NI
LE0T/ 9% ELalcl)
LZ0T/31%

ava

ON
ON

AWYN

HMYED

JUIL

SINIMYHC FTWDE 10N O

HSINIS.

THIEALYH

“H3d DHIDNYETI0L
DHHEWOID [FEdEaIN

T T¥WIDI0 30T 3TaHL
F TWWIDI0 309 Td Ol
FHOWIW ¥ INONY
FIVNOLIYEL
SEADNATION

SIHIM I FHY SNOISHINIT

JAID34S FSMHIHLO SSTINN

€
$13n00Hd

AQOHl

Q3IACHddY _ 3lva NOILdIdDS3a

| A3y | anoz

SNOISIAZY

| 14

€

Q2RO §1

SLINCOHL ADHL 0 MOISSIWEI KELLIEM
THLLNCHLIM TTCHM ¥ 5 40 L3vd NI
NCHIZHNCOELTY AN SLIN00HE AGEL
40 AL#3d0dd 9085 IHL 8 DNBAYAO

v

q

?

THL NI GINYINCD NOUYWEOIN JHL
IVURSOIENOD ONY ANVLEIE4084

14 (es00]) 4nu uolAu OZ-F/ | # 245-0001€-5€-154-1| Tl
4 (2500]) M3105 484205 H 529" X 0Z-¥/1 DIS-6Z809-90-1S4-1| 11
¥ | (9500]) 3OD|g - MBIOS 184005 HE /€ X 91-8/€ §/£00-90-154-1| 0l
4 (es00]) Jnu UCIAU 91 -B/E # 00z le-Ge-1S4-1| 6
L (2500]) s8pPIIs $NO-120] JBIBYIN4 07 0Z-100rS-98-MQH-1| 8
zl (9s00|) me10s 4224008 HY ,Z/1 X 0Z-/ | # 02809-90-154-1| £
ol (es00]) Jousom g Jnu sdey 0Z-F/ | 25-05ZZE-GE-1S4-1| 9
| |(9500]) ¥3IDNISSV ‘ATAWISSY 133DVAE ONINS dds#-z-Awal-1$-93-Dv| §
L [25001) YIAINA 'ATWISSY 1IHDVYE DNIYLS pds#-Z-AVdL-1S-93-DV| ¥
L 104 QH WS4 X 1€ X ,0F XOg SZLIEOY-NYd€E| €
L W L't BIPUDH D14sold 30DIg [V1991-ZE-MAH-L| T
L INFWATEM “AVEL INFWLINDI doag-z-Avdl-1S-93-0v| |
NOILdIDs3Ia AIGWNN 1AV %ﬂ

AW NOILYOHILNIAI
dboy-Z-AVYL1-1$-93-DV Ad1¥3A




AC-EB-SL-TRAY-2 - Bill of materials

PARTS
Part # Description QTY. | Picture
AC-EB-SL-TRAY-2#eqp EQUIPMENT TRAY, WELDMENT 1
1-HDW-32-1661A1 BLACK PLASTIC HANDLE 4.17 1

AC-EB-SL-TRAY-2-#spd SPRING BRACKET ASSEMBLY, DRIVER 1 O
) 31@3)@
s
\h/g
0
AC-EB-SL-TRAY-2-#spp SPRING BRACKET ASSEMBLY, PASSENGER 1 O
il
9
1-HDW-36-5400L-20 20" FULTERER LOCK-OUT SLIDES 1

AC-EB-SL-TRAY-2




HARDWARE

Part # Description QTY. | Picture

1-FST-35-32250 1/4-20 KEPS NUT & WASHER 10

1-FST-06-60820 #1/4-20 x 1/2" BH SOCKET SCREW 12 ﬁ

1-FST-35-31200 #3/8-16 NYLON HEX NUT 4

1-FST-06-00375 3/8-16 x 3/4" BH Socket Screw - Black 4 \/Q
)

1-FST-06-60825 1/4-20 X .625" BH SOCKET SCREW 4 \/(/

1-FST-35-31000 #1/4-20 NYLON HEX NUT 4

AC-EB-SL-TRAY-2




